1. ERER Rear wheel assy

=R ]
' T T s 64 3 W o ouok om
i
-
10—
NO. Plant CODE EN DESCRIPTION if i NOTES

1 319003014001 1- Rear Axle M12x190mm_10.9 class Effective thread length 19mm
2 401016001001 2-Bolt M6x12mm_10.94%_GB/T 2672_i& kit 4 BRI
3 309007010001 3- Brake Disc 12Cr13_2.0mm/®210mm diameter with AM/LZ logo
4 307039003001 4- Rear Wheel WM1.85-18_7116%1 & &40 1 _MS [ 19L_SAL REB/B082ALTER_FILRE/N0G_65Mnill AXKE_THH_MHE (63014hK2+26x37x7:d"2)
5 404001004005 5- Nut M8(GBIT 6170)
6 405003011007 6- Washer ¢ 8(GB/T 93)
7 405006047005 7- Washer ¢ 8X ¢ 16X1(GB/T 97.1)
8 307010101001 8- Rear wheel anti-slip block L]

9 | 307007281001 9- Tire & Inner Tube (Include Tape) CST CM722_90/100-18_off-road N

10 | 311027003001 10- Driven Sprocket 420/58T_45#

11 | 307042001001 11- Rear wheel spacer ®12xP39.5x17mm_7075AL-T6

12 | 403030001001 12- Bolt M8x25& 1 ®10x8mm (GB/T70.2) 10.9 class
13 | 404005009001 13- Nut M12X1.25_10 class(GB/T 6187.2)

14 Rear Wheel Assy Rear Wheel Assy Kit

2. WU B R Front wheel assy

EREE ’
12 4 s 6 2 309
NO.| _Plant CODE EN DESCRIPTION ificati NOTES
1 | 307041001001 1- Front wheel spacer ©20xb35x19mm_7075AL-T6
2 | 401016001001 2-Bolt M6x12mm_10.9%_GBIT 2672_is it BRI
3 | 309007010001 3- Brake Disc 12Cr13_2.0mm/®210mm diameter with AM/LZ logo
4 | 307038003001 4- Front Wheel WM1.6-19_71164 &5 461 _MSI1L_SIERE/6082ALIER_FALRE/10G_65Mniii K XER_FHHI_IHF (61904415 2+26x37x7 h*2)
5 | 404001004005 5-Nut MB(GB/T 6170)
6 | 405003011007 6- Washer ¢8(GBIT 93)
7 | 405006047005 7-Washer ¢8X ¢ 16X1(GB/T 97.1)
8 | 307010001001 8- Front wheel anti-slip block i
9 | 307007282001 9- Tire & Inner Tube (Include Tape) CST CM721_70/100-19_off-road AR, M
10 Front Wheel Assy Front Wheel Assy Kit

NO.[ Plant CODE EN DESCRIPTION

_PAG6_(16xb26x24.5

PAG6_016xD26x51
MBX1.25X50mm_10.9class_with glue, Effective tread L=15
MBx1.25x85mm_10.9 class_with glue

305055001001 6- Middle Nylon sleeve
401012001001 7-T bolt
401010004001 8- Bolt

1 | 305056001001 1- Outer Nylon sleeve

2 | 603027001001 2- Spacer _20#_¢ 8X ¢ 16X150mm
3 | 319075004001 3- O-seal ring ®14x2.6mm GB/T3452.1
4 4-Linkage L Steel

5 | 305057001002 5- Linkage R Steel

6

7

8

9 9- spacer ©12xb20x19.5mm_40Cr
10 | 319075002001 10- O seal ©19x3.55mm GB/T3452.1
11 | 603028001001 11- Middle spacer 40Cr_42-50HRC.

12 12- Bearing HK2012 GBIT 290

13 13- Linkage 6082AL_TX-553-005
14 | 409009001001 14- Bearing HKH1214 GBIT 290
15 | 319075003001 15- O seal ©10x3.55mm GB/T3452.1
16 | 404030002001 16-Nut MB8x1.25_10 class

17 Linkage Linkage Kit

4. B E R, Seat

PPy a
1// . 3 /\/J

— 5. -




NO.|_Plant CODE EN DESCRIPTION NOTES
1| 313020002001 1- Seat (Red) Abottom plate_black-strenghten PP /Seat cushion self - crusted foam_Orange red YS794-1 70% mattThe elastic bands ®5x1400 -black
1 1- Seat (Black) Abottom plate_black-strenghten PP /Seat cushion self - crusted foam_Orange red YS794-1 70% mattThe elastic bands ®5x1400 -black
2 | 304114002001 2- Left middle plastic cover Thickness : 2.5mm size: 368x174x74
3 | 602003052003 3- Fix pin Straight pull_ outer diameter 12mm Ball lock
4 | 304115002001 4-Right middle plastic cover Thickness : 2.5mm size: 368x174x74
5 | 403004036001 5- Screw M6X12_GB/T 70.2
6 | 303237001001 6- Seat opening stick stainless steel_diameter ¢ 4mm_L=382mm
7 | 401015001001 7- Buttery bolt M6x30_stainless steel
8 | 405006063001 8- Washer 6 GBITO7.1
9 Seat Seat Kit

5. I3 Bk Brake assy
fm
J A
b-
L)

NO.|_Plant CODE EN DESCRIPTION NOTES
1| 401017001001 1-Bolt M6X18.5mm_tli it i _10.9%4_GB/T 70.1, Come with brake
2 | 308057001001 2- Rear brake bracket _6082AL_TX-553-012
3 | 318001002002 3-Clip APOLLO_ material ABS_37-5
4| 403001009001 4-Screw, M6x10mm_8.8% (GB/T70.3)

5 1 5-Rear brake Assy 893_FF 5£4490mmE 7 Smmifh & 1375mm/Z 5 1§ 3 |_HEL (/8910 HER (IR S5 BV SR 1)
6 | 308059006001 6- Front brake Assy 893_: Smmig &1 0 R AR AR 52 0 o/ F AR/ /80 MUK RS I/ (WA Ik 5 P A e o)
7 1 7- Brake pad 891 bigger sintering brake pad
8 Brake Assy Brake Assy Kit
6. Wi X kR Front Fork
BT T
U TR R T S T )
24 25 2% 1 2 345 61 8§29 b

NO.|_Plant CODE EN DESCRIPTION
1 | 304120002001 1- Right cover of front fork thickness : 2.5mm , material:KB003
2 | 304119002001 2- Left cover of front fork thickness : 2.5mm , material:KB003
3 | 404030003001 3-Nut M6 GB /T 6187.1 - 2000
4 | 603001115002 4- Pipe support 304 stainless steel_1.2mm
5 | 403004037001 5- Screw M6X20_GB/T 70.2
6 | 305053004001 6- Front fork KKE-BS35B14_ 7 if_} 0 i WE i411]_§B /R E45#)Outer diameter 45mm, travel 200mm, adjustable
7 | 318100001001 7- Pipe support PP-KB003
8 | 310022136001 8- Bottom triple clamp Center distance 151mm_match with G45mm front fork_6082AL with bolt
9 | 310021034001 9- Top triple clamp Center distance 151mm_match with ®45mm front fork_6082AL with bolt
10 10- Steering stem The bearing inner diameter 30_L= 161mm  (M24x1.0lnternal thread ) _7075AL
11 | 315037059001 11- Electronic throttle: VIR 14, SILE22. SRBIKIEIEEE, AR
12 | 310001149001 12- Handle bar ©22x760mm _BO1ALZE st
13 | 310133007001 13- Handlbe bar holder upper 6061AL_ match ®22mm handlebar_X 7.

14 | 401006009001 14- Bolt MB8x1.25x30_10.9 class_with glue_GB/T16674.1-2006
15 | 319078001001 15- Plug 6061AL_032X20_M24X1.0
16 | 310057147001 16- Left grip with AM and booom LOGO_PVC
17 | 310134007001 17- Handlbe bar holder Bottom 6061AL_match G22mm handiebar_®10.5& 7
18 | 401006007001 18- Bolt M10x1.5x35_10.9class_GB /T 70.1_3kift:if_ with glue
19 | 310143002001 19- Spacer 6061AL_®20mmX®10.5mm_4_Oxidized scrub black
20 | 319034008002 20- Oring 38x5 GB/T3452.1
21 | 409011001001 21-Bearing Tapered roller bearing 48X30X12 GBIT 297
22 | 318102001001 22- Main Lock Lock tongue extended length 14mm
23 | 403001010001 23- Screw MS5X16_10.9 class_with glue
24 | 319079002001 24- Front axle screw plug BE117:%_M16x1.5x18mm_pI7< %} 4S=8mm
25 | 307027006001 25- Front axle BE117:%_020x167mm_7075AL
26 | 403004039001 26- Screw MS5X10_GB/T 70.2
27 Front Fork Front Fork Kit

7. EALERALH Battery Pressing Mechanism

EREE
1 4/ s 6
| b ) 0
; / 1)
@ RS2 N
g e . 5
X - 4 / s 5/0
o

NO.| _Plant CODE EN DESCRIPTION NOTES
1| 319073001001 1- Lock torsional spring 65Mn/d5
2 | 319072001001 2- Battery fixing torsion spring 65Mn/®5X391mm
3 | 410001002001 3- Spring card (bearing clamp) 65Mn_05x12
4| 609092001001 4-Torsional spring shaft 20#

5 | 403028001001 5- Screw GBIT 77 M8x5
6 | 609091001001 6- Torsional spring bushing 204
7 Battery Pressing Mechanism Battery Pressing Mechanism Kit
8. JR XU Rear Swing Arm Assy
T
) s “ 2 10 1 3 M i 1 oz — @

Lt L0 oh

s M




L) QW = }1)\!2

16 &’7 - “ﬁ 18- 919 5
w@uf o p

i @ Qr OO

13

20

NO.|_Plant CODE EN DESCRIPTION NOTES
1| 311100001001 1- Left chain tensioner Alloy- ¢ 12.5mm-L 43mmX W 32.5mmX H 10mm_T slot with graduated
2 | 401003017001 2-Bolt MBX60X1.25_8.8 class _Full thread s=10(GB/T 5789)
3 | 303115004001 3- Side stand limit seat P6x®25x20mm_NBR_75-85HB
4 | 401006010001 4-Bolt Mx25mm_8.8%_GBIT 70.1
5 | 401009005001 5-Bolt M6X28_8.8%_GB 5789
6 | 401009004001 6- Bolt M12x1.25x175mm_10.9class_GBIT 5789_with glue, effective thread L=25
6 | 303239001001 7- Double tension spring SAE16mm, Lft25mm, E#n=15_ #RE6mm
8 | 403029004001 8- Bolt M10X1.25X30mm_ (i ®12x16mmA&HT) 8.841_AHi%
9 | 319001303001 9- Side stand bushing © 12X 20X12mm_304 stainless steel
10 | 608003019002 10- Tension spring retaining pin M6x®8 (s=10) _304 stainless steel
11 | 303012262001 11- Side stand 6082AL
12 | 405006064001 12- Washer 12x®30x0.5mm_304 stainless steel
13 | 303238001001 13- Side stand fixed seat 6082AL
14 | 306037005001 14- Swing arm Right 6082AL_TX-553-006
15 | 306037004001 15- Swing arm Left 5105A-BE11-212T
16 | 304034021001 16- Rear fork cover thickness : 6mm/ weight : 202g ; material: TPU; size : 22114155
17 | 409010001001 17-Bearing GEG17C (Eifiiff) GBIT 9163
18 | 305054001001 18- Rear shock KKE-BA27B07_i K:240mm_(FUE 2 R MR 141 1 1 ik 6/ JLR N 1 I_£.2)
19 | 404005009001 19- Nut M12X1.25_104(GBIT 6187.2)
20 | 319077002001 20- Washer M12x32x2
8 | 404028003001 21-Cover Nut M6_i i9_fi210_pitih %72h.
22 | 403004041001 22- Scrow M6X30_8.8 class_with glue
23 | 403004040001 23- Screw M6X20_8.8 class_with glue
24 | 301062002001 24- Chain guide Nylone PA6_YS794-1_70% matt
25 | 404027001001 25-Nut M6 GB/T6184
8 | 404028003001 26- Cover Nut _iHiA10_sPPEth %720,
27 | 404002008001 27-Nut M8x1.25 M8_S=12mm(3EHi)
28 | 311101001001 28- Right chain tensioner Alloy- ¢ 12.5mm-L 43mmX W 32.5mmX H 10mm_T slot with graduated
29 Rear Swing Arm Assy Rear Swing Arm Assy Kit
9. £ Frame
EREE
.
Ry DO -0
s—Gms s A 7 L L -'k'
s P, el puoey
13 —aB 1516 F- B
-
15-@ 19 g 206 21 421 &
. e IO T N
27 T~ 28T 29—
30—~ 31— 32 .33 S
34 "-.'sj{.&ss Q3 & 37— ‘
&
38 - a0 -gF
NO.| _Plant CODE EN DESCRIPTION NOTES
1| 606023001001 1- Sub-frame _Sub-frame left & right 6082AL/Rear bending beam of subframe_6061AL/,Seat mounting plate_6061AL/Plastic mounting plate_6061AL_TX-553-007
2 | 404028001001 2- Cover Nut MBX1.25_ stainless steel GB/T 923-1988
3 | 319077001001 3-Washer ©8X 6 16X2(GBIT 97.1)
4 | 403029002001 4- Screw M8x1.25x16mm-F_10.9 class_GBIT 2672 _uith glue
5 | 403029001001 5- Screw MBX1.25X30mm-F_10.9 class_with glueeffective thread length25
6 | 401006004001 6-Bolt M8x1.25x40mm_10.9 class_GBIT 70.1_with glue,effective thread length25
7 | 603001113001 7- Left battery holder _6082AL_TX-553-008
8 | 601001479001 8- Left frame part _6082AL_TX-553-002
9 | 609094001002 9-Cip _cold-reduced sheet 1.5mm/Q195
10 | 319076001001 10- Rubber spacer _Rubber
11 | 601001507005 11- Frame reinforcement-left 2.5mm_304 stainless steel
12 | 404029001001 12-Nut M8x1.25_10 class(GBIT 6184)
13 | 601001420004 13- Front side plastic fixing bracket 3047 H1_6MMEL K 122
14| 404025001001 14- Nut M6_GBIT 6177.1
15 | 405010002001 15- Washer DExD16x2
16 | 303001457002 16- Frame BEV1 /LB R_YS794-1,80% M3t
17 | 404030003001 17- Nut M6 GB /T 6187.1 - 2000
18 | 319016031001 18- Rubber washer A EHEL(ERPAHII312004001001)_6 4.5X ¢ 10mm(1m=0.094F)_FE3:5104C-BE11-222A
19 | 318001003001 19- Rear brake tube clip BH_¢10mm_1523.5mm_REH ¢ 6.2mm
20 | 601001507006 20- Frame reinforcement-right 2.5mm_304 stainless steel
21 | 403029003001 21-Serew M8x1.25x20mm-F_10.9 class_GBIT 2672 _with glue
22 | 404026001001 22- Cover Nut M8/ outer diameter ®12_stainless steel
23 | 601001480001 23- Right frame part _6082AL_TX-553-003
24 | 403029005001 24- Scrow M8x1.25x18mm-F_10.9 class_GBIT 2672 _uith glue
25 | 603001114001 25- Right battery holder _6082AL_TX-553-009
26 | 603001112001 26- Shock absorber fix holder _6082AL_TX-553-004
27 | 401010001001 27-Bolt MBX1.25X205mm-F_10.9 class_with glue,effective thread length15
28 | 401010002001 28- Bolt MBX1.25X230mm-F_10.9 class_with glue,effective thread length15
29 | 401010003001 29- Bolt MBX1.25X135mm-F_10.9 class_with glue,effective thread length15
30 | 401010001001 30- Bolt MBX1.25X205mm-F_10.9 class_with glueeffective thread length15
31 | 401010002001 31-Bolt MBX1.25X230mm-F_10.9 class_with glue,effective thread length15
32 | 601001478001 32- Rear swing arm fix holder _6082AL_TX-553-001
33 | 404002008001 33-Nut M8x1.25 M8_ERS=12mm(3EH)
34 | 606009010001 34- Foot rest Right _201 stainless steel3.0mm/Foot seat_45#
35 | 407008005001 35-Pin Cylindrical pin_®5m6x12mm_GBIT 119.1-2000




36 | 606010006001 36- Footrest bracket right _BO82AL_Wi1E2MMBE A &
37 | 404005008001 37-Nut M10X1.25_10 class(GB/T 6187.2)
38 | 609088002005 38- Motor guard _Alloy plate 4.0mm/6061AL
39 | 606010005001 39- Footrest bracket left _6082AL_Rii1 E2HEMIREFL R A
40 | 606009011001 40- Foot rest left 201 stainless steel3.0mm/Foot seat_45#
1 Frame Frame Kit
__________________________________________________________________________________________________|
10. BB 8 Plastic Body
8
NO.|_Plant CODE EN DESCRIPTION ificati NOTES
1 | 304009020001 1- Rear fender (White Color) 82[5:3mm)ii i:225g_#1:KBO03R :502x 178x75_{£l'3:7401A-BE11-312A
1- Rear fender (Black Color) 82[5:3mm)ii i:225g_#1:KB003R :502x 178x75_{£l3:7401A-BE11-312A
2 | 404028002001 2- Screw M6_GB /T 923-1988
3 1 3-Washer 6 GBIT97.1
4 | 403004038001 4-Screw M6X16_GB/T 70.2
5 | 304112001001 5- Left trim panel of the controller 8252 5mmjji i:54g_# [:PP-GF20_R +F:383x97x37_[#}13:72021-BE11-312A
6 | 404028002001 6- Cover Nut M6_GB /T 923-1988
7 | 403005122001 7- Screw M5*12(GB/T70.1)
8 | 404028003001 8- Cover Nut M6_{2.9_1}i210_tpi£4:%72h,
9 | 304002023001 | 9-Front & left plastic cover (White Color) £2[5:2.5mm)J{ i:90g_#)KBOO3R F:369x216x87_[{%3:72011-BE11-312A
9- Front & left plastic cover (Black Color) £2[5:2.5mm)j{ i:90g_#7KBOO3R F:369x216x87_[{%3:72011-BE11-312A
10 | 318103001002 10- Cover of Switch button fix bracket 60614 BAEHE:, W 4529, RT : g24°47
11 | 304118001001 11- Switch button fix bracket R 2. 5mmiji 149 _# {:PP-GF20R F:142x95x38_F 15:7304A-BE11-220A
12 | 304013028001 12- Number plate £25:2. 5mm?JJ{ §:93g_#11i:KB003_R F:217x213x51_[4:7501A-BE11-312A
12- Number plate £2[5:2. 5mm?/j{ §:93g_#11i:KB003_R F:217x213x51_[4:7501A-BE11-312A
13 | 403004036001 13- Screw M6X12_GB/T 70.2
14 | 304015024001 14- Front fender (White Color) 82[5:2 5mm?Jfi £:2069_# i:KB003_R F :508x136x236_f 7 :7200A-BE11-312A
14- Front fender (Black Color) 82[5:2 5mm?Jf £:2069_#i:KB003_R F :508x136x236_f }:7200A-BE11-312A
15 | 301056004001 | 15- Front & left plastic cover (White Color) £2[5:2.5mm)J{ i:90g_#)KBOO3R F:369x216x87_[{%3:72012-BE11-312A
15- Front & left plastic cover (Black Color) £2[5:2.5mm)J{ i:90g_#1)KBOO3R F:369x216x87_[{%3:72012-BE11-312A
16 | 304113001001 16- Right trim panel of the controller 82[5:2 5mm}ji i:56g_#1 [:PP-GF20_R +F:383x97x37_[#}13:72022-BE11-312A
17 | 304116001001 17-Top cover part A IR 22 5mm)ji :260g_# )71 T30S_R +F:426x210x83_4 7 :7302A-BE11-222A
18 | 304117001001 18- Storage box A2, 5mm)j :165g_#i:PP-GF20_R F:270x184x102_f4 3 7303A-BE11-222A
19 | 304018015001 19- Rear fender £2[5:2.5mm)f :65g_#ITAEBERZIG (LDPE) R+F:303x91x45_[4:7202A-BE11-312A
20 | 404028002001 20- Cover Nut M6_GB /T 923-1988
21 Plastic Body Plastic Body Kit
11 BRMR Electrical System
BT T
il 43 » 1 » ¢ ]
3
NO.|_Plant CODE EN DESCRIPTION ificati NOTES
1| 315090001001 1- Switch Bution (Red) Silicone three-bution (customized logo) four-core wire waterproof plug, lift button: blue, reverse button: dark gray, bution surface skin pattern: fine frosted
1- Switch Button (Black) Silicone three-bution (customized logo) four-core wire waterproof plug, lift button: blue, reverse button: dark gray, button surface skin pattern: fine frosted
2 | 401008001001 2-Bolt M6X14_stainless steel_GB/T2672 (with glue)
3 | 315134001001 3- Hamess Waterproof connector is standard AVSS wire
4 | 609099001001 4-Clip 52621245-0190-0, & iR T
5 | 315203001001 5- Side stand switch rated voltage : 12V DC, side stand open or not signal output
6 | 404032001001 6-Nut MB_GB/T 6172.1-2016
7 | 311011278001 7- Chain 420DX/134 link
8 | 315031042001 8- Motor Rated power : 5kW, rated torque : 21.7N.m. output sprocket : 420-11T, rated voltage : 72V, rated speed : 2200rpm
9 | 609093001001 9- Motor spacer _0Bxb20x14.5mm_Q235
10 | 315137001001 10- DC output line Waterproof connector GAWG silicone high temperature resistant wire
11 | 315021382001 11- Controller 72V 5000W brushless with CAN Bus communication function
12 | 315006027001 12- Battery 74V 35AH , with CAN communication, LG21700 5000mah cells, handle :metal nature color, Cloth tape : Red with letters, Plastic shell leather grain : TX-1015,
13 | 318027005001 13- Belt 52221360-0032 #7158
14 | 317001702001 14- Display LED One-line passband fault diagnosis
15 | 601019007008 15- Display bracket BE11-24: 1.5mmERBARERR, 65Mnii )
16 | 318027004001 16- Belt 52221360-0030 #7748
17 Electrical System Electrical System Kit
|
Plant CODE EN DESCRIPTION ificati
311004004001 - Front Sprocket 13T 420-13 1L ALE Tmm(BABE)
311004002002 2- Front Sprocket 11T 420-11 - D ALE Tmm(BABE)
|3 | 320051001261 3- Decal kit 22015-2/BE11/AM+REN/ 5 160/ 8 4 [/ R & B Rei /513121 £4/0.6329
310005012001 4- Brake lever 2893 £ 5 ADC12_BRJ: Fi (£>14mm_IK/%103mm_i B HEFF il /LOOmm_F%5:5401C-BE11-122L
315014048001 5-CHARGER RS . SPC-A000WW-B40100-FP-B - %72V 5/10A 7 1 7 hifi f 17l i, CANH il 3 biACHE J: 3.12ka




